

# Verification Report

No. XMNEC1900525001

Date: 05 Jun 2019

Page 1 of 143

XIAMEN MASAM IMP.&EXP.CO.,LTD.

4/F.,NO.159 TONG HONG RD,TONG`AN INDUSTRIAL CONCENTRATION ZONE,XIAMEN .CHINA

Sample Name : CHRISTMAS DECORATION  
 SGS Job No. : 19888934 - XM  
 Tested Basic Model No. (P.O.No) : AST9657-1B/AST9657-2B/AST9657-3B/AST9657-626/AST9658-626A/AST9658-626B/AST9658-626C/AST9659-626A/AST9659-626B/AST9659-3B/AST9658-1B/AST9658-3B/AST5141-1B/AST5142-1B/AST5143-1B/ASTD6211B/ASTD6210B/ASTD6209B/AST9793C-1/AST9800B-1/AST9842-1A/AST9794-1A/AST9992/AST6060/AST9946A/AST6299A/AST9794BMT/AST9946BMT/AST6527/AST6049-3/AST5308/AST5309/AST6462/AST9978C/AST9978C-1/AST6422-1/AST6424-1/AST9938-1B/AST6112/AST9854A-1A  
 Client Ref. Info. : AST9657-1B/AST9657-2B/AST9657-3B/AST9657-626/AST9658-626A/AST9658-626B/AST9658-626C/AST9659-626A/AST9659-626B/AST9659-3B/AST9658-1B/AST9658-3B these belong to item no: AST9660C  
 Client Ref. Info. : See Remark (4)  
 Date of Sample Received : 24 Apr 2019  
 Verification Period : 24 Apr 2019 - 04 Jun 2019  
 Verification Requested : With reference to RoHS Directive (EU) 2015/863 amending 2011/65/EU.  
 Verification Method : Please refer to next page(s).  
 Verification Result : Please refer to next page(s).  
 Verification Conclusion : Based on the verification results of the submitted samples, the results of Lead, Mercury, Cadmium, Hexavalent chromium, Polybrominated biphenyls (PBBs), Polybrominated diphenyl ethers (PBDEs) and Phthalates such as Bis(2-ethylhexyl) phthalate (DEHP) , Butyl benzyl phthalate (BBP), Dibutyl phthalate (DBP) , and Diisobutyl phthalate (DIBP) comply with the limits as set by RoHS Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU.  
 Note : The test results are related only to the tested items. The report shall not be reproduced except in full without the written approval of the testing laboratory.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.  
 Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)  
 No. 31 Xianghong Road, Xiang`An Torch Industrial Zone, Xiamen, Fujian Province, China 361101 t (86-592) 5766995 f (86-592) 5766999 www.sgsgroup.com.cn  
 中国·福建·厦门市火炬(翔安)产业区翔虹路31号 邮编: 361101 t (86-592) 5766995 f (86-592) 5766999 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)